DCBD30KC_-10

DCBD50KC_-10 SECtion 5:

DCBD80KC_-10

Dryer Parts Data

53

Part # 8533-076-001 6/21



Dryer Cabinet Group

Key Description

1

Loading Door Compleate SS/
Brushed SS/Blk

T-30
9960-306-001

T-50
9960-305-001

T80
9960-305-001

Loading Door Compleate Wht/
Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Door Assy, Loading (Ring only)
Brushed SS

9960-255-008

9960-284-002

9960-284-002

Plate Assy, Hinge (SS)

9982-374-001

9982-368-001

9982-368-001

Plate Assy, Hinge (Wht)

9982-374-003

9982-368-003

9982-368-003

Cover-Hinge Back, Black

9074-341-002

9074-340-002

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw Hinge to Door

9545-012-015

9545-012-015

9545-012-015

Nut, Hinge to Door

8640-413-002

8640-413-002

8640-413-002

Glass, Door

9212-002-003

9212-002-004

9212-002-004

Gasket, Door Glass (Black)

9206-413-001

9206-413-002

9206-413-002

L Sl N

Support Door Glass

9548-117-000

9548-117-000

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-003

9206-420-005

9206-420-005

Handle, Loading Door

9244-082-001

9244-082-001

9244-082-001

¥ N | o

Screw, Handle

9545-018-017

9545-018-017

9545-018-017

Stud Door Catch

9531-033-001

9531-033-002

9531-033-002

O | o

Nut-Hex, #10-32

8640-413-001

8640-413-001

8640-413-001

Nut, Acorn

8640-413-003

8640-413-003

8640-413-003

Catch, Loading Door

9086-015-002

9086-015-002

9086-015-002

Rivit

8638-190-009

8638-190-009

8638-190-009

Strap, Hinge (Black)

9966-015-002

9966-014-002

9966-014-002

Plate Assy-Backup, Hinge

9982-371-001

9982-356-001

el E S S N B B B E B B SN B B N N NG I e

Plate Assy-Backup, Hinge

9982-369-001

[y

Reinforcement-Front panel

9817-003-001

12

Screw-Phillips, 10-32x1/2
Chrome

9545-012-003

9545-012-003

9545-012-003

Screw-Phillips-Counter sink, 10-
32x1/2 Chrome

NA

9545-012-028

9545-012-028

13

Screw-Special, Hinge to Door

9545-052-001

9545-052-001

9545-052-001

Nut-Allen, 1/4-20

8640-439-001

8640-439-001

8640-439-001

14

Washer-Fiber/Plastic

8641-436-003

8641-436-003

8641-436-003

15

Front Panel Assy (SS)

9454-869-001

9454-865-001

9454-867-001

15

Front Panel Assy (Wht)

9454-869-003

9454-865-003

9454-867-003

16

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

17

Washer-Finish

8641-585-001

8641-585-001

8641-585-001

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Insulation-Front Panel, Top Half

9277-062-001

9277-057-001

9277-058-001

Insulation-Front Panel, Bottom
Half

9277-062-002

9277-057-001

9278-058-002

o I N N (N B T N T e

Switch-Door Closed

9539-492-001

9539-492-001

9539-492-001

Wire-Assy, Blk

8220-063-026

8220-063-026

8220-063-026

Wire-Assy-Blu

8220-063-009

8220-063-009

8220-063-009

20

Coin Box Blue

9807-099-002

9807-099-002

9807-099-002

20

Coin Box Black

9807-099-004

9807-099-004

9807-099-004

Cabinet Touch Up Paint (White)

9472-001-013

9472-001-013

9472-001-013

=== ]=]~=

54 Part # 8533-076-001 6/21




16,17 15 6 5 11,14

55

Part # 8533-076-001 6/21



Dryer Cabinet Group Continued

Key  Description T-30 T-50 T80 QTY
1 Nameplate - Dexter Dryer Blue | 9412-083-001 9412-083-001 9412-083-001 1
1 Nameplate - Dexter Dryer Black | 9412-174-001 9412-174-001 9412-174-001 1
2 Adldi)tional Nameplate (Black 9412-175-001 9412-178-001 9412-177-001 1

only
3 Door Assy-Upper, Coin (SS) 9960-287-001 9960-289-001 9960-291-001 1

Door Assy-Upper, Coin (Wht) 9960-287-003 9960-289-003 9960-291-003 1

Bracket-Hinge 9029-224-001 9029-224-001 9029-224-001 2
* Rivit- 3/16, Hinge to Door 9491-009-001 9491-009-001 9491-009-001 2
& Rivit- 3/16, Hinge to Cabinet 9491-009-001 9491-009-001 9491-009-001 AR
4 Trim-Upper Service Door, Black | 9578-098-002 9578-094-002 9578-096-002 1
5 Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
6 Label Instructions Blue 8502-746-002 8502-746-002 8502-746-002 1
6 Label Instructions Black 8502-746-001 8502-746-001 8502-746-001 1
7 Label Warning 8502-748-016 8502-748-016 8502-748-016 1
8 Lock Assy and Key Upper 8650-012-003 8650-012-003 8650-012-003 1
9 Cam Lock Upper Door 9095-047-001 9095-047-001 9095-047-001 1
& Key, FIWCC 6292-006-006 6292-006-006 6292-006-006 1

10 | Membrane Switch Blue 9801-102-002 9801-102-002 9801-102-002 1
10 | Membrane Switch Black 9801-102-001 9801-102-001 9801-102-001 1
11 | PCB-Controler 9471-011-003 9471-011-003 9471-011-003 1
& Spacer-#6 x 1/2 9538-157-016 9538-157-016 9538-157-016 3
* Spacer #6 x 7/8 9538-157-017 9538-157-017 9538-157-017 2
& Nut- #6-32 8640-411-003 8640-411-003 8640-411-003 4

Nut- #6-32 (Grounding nut) 8640-411-001 8640-411-001 8640-411-001 1

12 | Wire Assy-GRN, 24" 8220-137-001 8220-137-001 8220-137-001 1
13 | Support-Upper Service Door 9548-288-001 9548-288-002 9548-288-002 1
14 | Clamp-Tube 9079-121-002 9079-121-002 9079-121-002 2
* Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 2
15 | Clamp-Cable, 1/2" 8654-125-006 8654-125-006 8654-125-006 1
* Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 1
16 | Insulation 9277-041-016 9277-041-016 9277-041-016 1
17 | Coin Acceptor 9021-001-010 9021-001-010 9021-001-010 1
18 | Retainer-Coin Accecptor 9486-149-001 9486-149-001 9486-149-001 2
19 | Screws-Torq, 4Bx5/8 ss 9545-053-002 9545-053-002 9545-053-002 4
& Coin Switch, Kit 9732-126-001 9732-126-001 9732-126-001 1
* Coin Shute 9940-016-001 9940-016-001 9940-016-001 1
* Screw 9545-008-001 9545-008-001 9545-008-001 1
* Nut, Elastic Stop 8640-413-004 8640-413-004 8640-413-004 *

56 Part # 8533-076-001 6/21




LARGE &x5

DEXTFER
COMMERCIAL DRYER

16 11 15

18

©
[
N

N
[
N

57

Part # 8533-076-001 6/21



58

Dryer Cabinet Group Continued

Key Description

1

Door-Lower Service, Coin, SS

T-30
9108-130-001

T-50
9108-122-001

T80
9108-126-001

QTY

Door-Lower Service, Coin, Wht

9108-130-003

9108-122-003

9108-126-003

Lock Assy and Key Lower Door

8650-012-004

8650-012-004

8650-012-004

Cam Lock Lower Door

9095-048-001

9095-048-001

9095-048-001

Washer-Flat

8641-581-041

8641-581-041

8641-581-041

Handle-Door, Lower Service OPL

9244-084-002

9244-087-002

9244-088-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Trim-Lower Kick, Black

9578-099-002

9578-095-002

9578-097-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screen Assy, Lint

9822-026-002

9822-026-001

9822-031-002

Switch-Door Closure

9539-492-001

9539-492-001

9539-492-001

Hinge-Door, Lower

9243-081-001

9243-082-001

9243-082-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Bracket-Door Switch

9029-226-001

9029-226-001

9029-226-001

Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

Bracket-Chain

9029-223-001

9029-223-001

9029-223-001

Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

Hook, “S” Type

9248-022-002

9248-022-002

9248-022-002

Chain

9099-012-006

9099-012-006

9099-012-006

Leg, Leveling 1/2”

8544-006-001

8544-006-001

8544-006-001

Leg Leveling Wrench

8545-061-002

8545-061-002

8545-061-002

=il S IS N G0N NS ST T IO, B S I T BN I (O, I I SR I T I

Part # 8533-076-001 6/21




Part # 8533-076-001 6/21

59



Dryer Cabinet Group Continued

Description

1 | Insulation, Upper service Door

9277-041-006

9277-041-016

9277-041-016

2 | Insulation, RH Burnner

9277-041-019

9277-041-019

9277-041-023

Insulation Tumbler Area, above | 9277-041-020 9277-051-003 9277-041-021 2
Baffel
3 | Insulation Tumbler Area, above 9277-051-003 9277-041-021 2
Baffel
4 | Insulation Tumbler Area, below | 9277-041-020 9277-051-003 9277-051-004 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-051-004 2
baffel
5 | Insulation Lint Compartment 9277-041-021 9241-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1
10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1
20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1
22 | Vault, Coin 9942-039-002 9942-039-002 9942-039-002 1
= Plate Assy/Coin vault mounting 9982-338-001 9982-338-001 9982-338-001 1
* Nut/ Hexelastic stop 8640-413-004 8640-413-004 8640-413-004 2

23 | Coin Shute

9940-016-001

9940-016-001

9940-016-001

e

* | Screw, 10Bx1/4

9545-008-001

9545-008-001

9545-008-001

30lb Temp Probe

19 16 17 18

21 20

16

50Lb & 80Lb Temp Probe

Part # 8533-076-001 6/21




61

Part # 8533-076-001 6/21




11

17
16

15

62 Part # 8533-076-001 6/21

Dryer Rear View 30Lb

Key Description T-30 QTY
1 | Motor 9376-311-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-043-001 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-001 1

pulley
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3

Nut, Wizlock, 3/8x16 8640-415-004 3

Cap Screw, 3/8-16x1 1/2 9545-029-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-020 1
10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-020 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
19 | Belt Drive 9040-076-003 1
* | Tolerence Ring 9487-234-005 1

20 | Pulley, Driven 9908-049-002 1
21 | Washer-Flat, 1/2 8641-581-021 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1/14 9545-017-019 1
24 | Belt, Driven 9040-073-009 1

15




63

L el
o
o
o
0 -
° " " - o |8
~N n 1 n _a_/u
; S
- o
N o
-]
#
£
©
(-9

19



Key Description T-50 QTY
1 | Motor 9376-317-003 1
& Run Capacitor, Motor 5191-108-001 1
* | Start Capacitor, Motor 5191-109-001 1

Pulley 9453-169-013 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-038-004 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-002 1

pulley

Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-002 1
* | Snap Ring (Support Arm keeper) | 9487-200-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
11 | Pulley, Idler w/Bearings 9908-048-003 1
12 | Bearing, Bronze 9036-145-002 2
13 | Snap Ring 9487-200-003 1
14 | Hook “S” type 9248-022-002 3
15 | Chain, Spring tension 9099-012-002 1
16 | Spring, tension 9534-151-000 1
17 | Belt Drive 9040-076-006 1
* | Tolerence Ring 9487-234-005 1
18 | Pulley, Driven 9908-047-002 1
19 | Washer-Flat, 1/2 8641-581-026 1
20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
22 | Belt, Driven 9040-073-011 1
23 1

16

89

15
14

64 Part # 8533-076-001 6/21

Thermostat-Overtemp, Reset

R

9576-207-006

10




Dryer Rear View 50 Lb

o e

18
19, 20, 21
22
11
12,13
23
17
3
1
5,6 2
4

65

Part # 8533-076-001 6/21



66

Key Description T-80 QTY
1 | Motor 9376-317-003 1
* | Run Capacitor, Motor 5191-108-001 1
* | Start Capacitor, Motor 5191-109-001 1

Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-400-003 4
* | Tollerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1

10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-002 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 5/8 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook "S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

Part # 8533-076-001 6/21




22

15

16, 17

21

Dryer Rear View 80 Lb

{110 AL

Part # 8533-076-001 6/21

67



68

Dryer Rear View-Guard & Exhaust

Description

1 Cover Cabinet

9074-347-001

9074-348-001

9074-349-001

* | Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

2
3 | Screw-5/16, 10ABx3/8
4
'3

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

9208-094-001

9208-098-001

9208-102-001

5 | Guard Base & LH
* | Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-002

9208-103-001

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

6
7 | Screw-5/16, 10ABx3/8
8
*

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

9 | Elbow-90 degree, 8”

9142-039-001

9142-039-001

9142-039-001

10 [ Pipe-Duct, 8"

9109-121-001

9109-121-001

9109-121-002

11 | Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

12 | Damper

9125-002-001

9125-002-001

9125-008-001

* Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

* | Nut-Spring

8520-141-000

8520-141-000

8520-141-000

13 | Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9028-228-001

14 | Pipe-Duct, 6”

9109-122-001

9109-122-002

9109-122-003

15 | Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16 | Elbow-90 degree, 6”

9142-039-002

9142-039-002

9142-039-002

* | Booklet-Owners

8514-208-001

8514-208-001

8514-208-001

17 | Diagram & Schematics

9506-474-001

9506-474-001

9506-474-001

18 [ Label-Warning & Notice

8502-600-001

8502-600-001

8502-600-001

19 | Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20 | Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21 | Label-High Voltage

8502-614-004

8502-614-004

8502-614-004

* | 8” Slide Open Clean Out Duct

9973-034-001

9973-034-001

9973-034-001

lmr]lR,r]lRr]lRr]lR]~=]~

Part # 8533-076-001 6/21




L 1

=X

16

15

11

19

10

Part # 8533-076-001 6/21

69



Dryer Rear View-Bearing Housing 30Lb

1
\
\\
|\ 6 5
2
(D10 1 Pbi-0 -N\610
L%
4D (D
[N - -
3
4
Key Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)
1 Housing, Bearing 9241-161-002 1
* | Bearing, Ball, Front 9036-130-001 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9538-139-002 AR

70 Part # 8533-076-001 6/21



Dryer Tumbler Group 30Lb

—
-]

W
[y

w —— [

10 12
W
. E|[H=e
ﬂ‘ A
N\
7 8 9

Key Description T-30 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-142-001 1
1 | Tumbler Assy (Galvinized) 9848-126-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-142-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-126-002 1
2 | Rod, Tumbler 9497-019-003
3 | Washer, Special 8641-554-001
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-076-001 6/21

71



Dryer Rear View-Bearing Housing 50Lb

3
4
Key Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1
bearings & Spacer)
1 Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2

72 Part # 8533-076-001 6/21



Dryer Tumbler Group 50Lb

10 12

u =[]

3 1 4 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-131-001 1
1 | Tumbler Assy (Galvinized) 9848-130-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-131-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-130-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-013-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1" 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-076-001 6/21

73



Dryer Rear View-Bearing Housing 80Lb

Key Description

Bearing Housing Complete Assy (Includes bearings &
Spacer)

T80
9803-189-001

QTY

1 Housing, Bearing

9241-183-003

* Bearing, Ball, Front

9036-159-001

*

Spacer, Bearing

2 | Bearing, Ball, Rear 9036-159-002
3 | Washer, Flat 1/2 8641-581-026
4 Lock Washer Spring, 1/2 8641-582-004
5 Screw, 1/2-13x1 9545-017-004
6 Lock Washer Spring, 1/2 8641-582-004
7 | Nut, 7/16-14 8640-416-001
8 | Screw, 7/16-14x1 1/2 9545-059-003
9 | Nut, 7/16-14 8641-416-001

74 Part # 8533-076-001 6/21




Dryer Tumbler Group 80Lb

©0%0°0°0c°%c ()

0%0°0°0°0f 0f

12

ﬂ\
/T 10
- —r |»— =
f ;
1 7
2 3 4 5 6
Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 | Tumbler Assy (Galvinized) 9848-138-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-138-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-076-001 6/21

75



76

Dryer Burner Housing Group 30Lb

Key Description Part Number Qty
& Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
7 Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6"x3" long 9109-120-01 1
9 Burner, Main 9048-021-001 2
10 Bracket-Support, Electrode 9029-214-001 1
11 Bracket-Support, Gas Valve 9029-227-001 1
12 Electrode-Ignition 9875-002-003 1
13 Control Assy,Gas Valve, White Rodgers 36J 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 | Valve-Gas Shutoff, (Optional) 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002
17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-006 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
21 Panel-Burner Housing, Side Right 9454-861-001 1
22 | Screw, 10-32TTx1/2 Green 9545-008-027 3
23 | Screw, 8-32x3/8 9545-010-014 4

Part # 8533-076-001 6/21




s
21 —>|

77

Part # 8533-076-001 6/21




78

Dryer Burner Housing Group 50Lb

Key Description Part Number Qty
Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 | Bracket-Support, Gas Valve 9029-227-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 Screw, #8-32x3/8 9545-010-014 4
20 | Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 Thermostat-HI-Limit 9576-203-002
24 Spacer-1/4x5/8 long 9538-166-009
25 Screw-8Bx1 9545-045-013
26 Screw, 10Bx1/4 9545-008-001 22
27 Screw, 10ABx3/8 9545-008-024 31

Part # 8533-076-001 6/21




79

Part # 8533-076-001 6/21




80

Dryer Burner Housing Group 80Lb

Key Description

Part Number 047

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6"x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 | Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 3
* Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 Screw, 10Bx1/4 9545-008-001 22
27 Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-076-001 6/21




81

Part # 8533-076-001 6/21




Key Description T-30 T-50 T80 QTY
* | Air Flow switch Assy 9801-095-002 9801-098-002 9801-098-002 1
1 | Bracket-Airflow switch 9029-174-002 9029-200-002 9029-200-002 1
2 | Shield-Switch 9550-169-003 9550-169-003 9550-169-003 1
3 | Switch-Micro 9539-461-009 9539-461-009 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 8640-401-001 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 9545-020-001 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 9008-007-001 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 9451-169-002 9451-169-002 1

Screw, 10Bx1/4 9545-008-001 3
9545-008-001 9545-008-001 4

82 Part # 8533-076-001 6/21




Electrical Box / Ignition Control

9,10
11 12 7 6 3 4 5

iy’ L] i
“ =I-‘fuvl

e
ar

Description

13 14

e

lllli

Wrapper-Control Box

9636-200-001

9636-200-001

9636-200-001

1
2 | Screw, 5/16-10AB-3/8 9545-008-001 9545-008-001 9545-008-001 6
* | Cover-Control Box 9074-346-001 9074-346-001 9074-346-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 9558-029-005 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole | 9897-035-001 9897-035-001 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2" 8220-001-230 8220-001-230 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2"” 8220-001-231 8220-001-231 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 8220-001-478 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 9545-008-027 9545-008-027 1
10 | Lockwasher, External tooth 8641-582-006 8641-582-006 8641-582-006 1
11 | Transformer, w/Circuit braker 8711-007-002 8711-007-002 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 5192-299-002 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
15 | Wire assy-Blk/Red, 9” 8220-146-001 8220-146-001 8220-146-001 1
16 | Wire assy-Blk/Blu, 9” 8220-146-002 8220-146-002 8220-146-002 1
17 | Control Assy, Ignition (Module) 9857-182-001 9857-182-001 9857-182-001 1
18 | Screw-8Bx3/4” 9545-045-007 9545-045-007 9545-045-007 2
* | Harness, Ignition Module 9627-867-003 9627-867-003 9627-867-003 1
19 | Wire Assy- High Voltage Lead 9631-403-009 9631-403-009 9631-403-009 1

Part # 8533-076-001 6/21

83



Wiring Informative for 60hz Dryer -10

FLAME

SENSOR By
|D|m_rx YEL % GAS VALVE
9631-403-009 9857-192-001 DCBD30,/50
— w 9857-193-001 oowcmo\ CONTROL ENCL. FOR —10CN ONLY
L X YEL N YEL /> 9545-008-027 COIN SWITCH
SPARK T _ _ _ (BACK PANEL) 2
ELECTRODE ~ IM INFORMATIVE 6102—-018—-157 S opmionaL .
9875-002—-003 ORG A x L A ©

-13r— OoR¢6 | 4 — — — 4+ — — - - ] — o — (o] O x|
S olgs g oy e s | S E I I—

HI—LIMIT _ OW x| @ mﬂdw WM_MOW%M BREAKER 9545-008—-027 GND _ »_ .._ O \_ mv< _llmOZ|_| _U>Z m_l
THERMOSTAT | g 1007- H 12 rmmTrT - -~ ————— 7
(BURNER HSG) T WHT _ M © N | 9021-00X-XXX DUAL COIN

9576-203-002 | m@ _oo ki 5 _m“ ge | 60HZ,IPH | COIN SWITCH _
——————= - 3 120V g [*o o'o?oM|%d _ | SWITCH  OPTIONAL _
— o =] [e)Ye] [a
| 9857—182-001 m 4y S i ‘_..__ I T _&ﬁ_ou | 1-024 kR S00W | o _M( _
_ Z4 EF RED N RED BK/BU 8220-001-231 6-1/2" 33 | 1202 o N _ (AN _
=D @ BLK o BK/RD 8220-001-230 8-1/2" a= 1-012 CA $1 | _I/ _
_ M [a) W _U BRN /_. hd| .Glu _nh _ 1-011 CA $.25 _ _
_ 52 8 < X | 1-0l0 U £.25 ekl olo
== 2o i S e R g =
| o " - P imaimsn |
| ) VL[S O R/ emonieoons | CoNswiTcH | CONTROLLER] B8 |
_ w BK|M _ﬁm [HBLK/BLU _ 8220-146-002]o" | | PCB AND b |
| L{BLk=7 @ S RED [A7] 5192-299-002 _ | DISPLAY S _
_ S _ R | _ ool | 9471-011-002 P2| 88
N _ o T|Elol 3 _
L-_ - __ - _ ______ 4l __ 1 _Rwow @ o 33 |
GRY-14 _d BRN—-13 34 GRY-14 vio _ M mm _
AIR DAMPER o <
S | P52 |
9539-461-009 o3 . L8 [Nz
8220-063-034 60 s 9576207006 | =" 9T
DCBD50KC_—10 TUMBLER DOOR SWITCH =p6 | | O
RED
DCBDEOKC_—10 B _\ DRIVE (BEHIND FRONT PANEL ! =re w _
(. MOTOR AT DOOR HINGE) h_ﬁ o 8 _
1e—or 8220-063-009 BLU-8 [~ BLK—7 8220-063}026 olm
o RE o
Vo DRIVE 298l 00 L =i= gl |
—Son_uom H 0 9539—-492-001 @ @ ~-F——————— — —/— |+ — - =
YEL 40 YEL 9545—-008-027
GRN 9376-311-003 LOWER SERVICE YEL 8652—130—037
MARATHON DOOR_SWITCH DCBD30KC —10 8640-276-005 2X =
9376-259-009 BLU o]-BW — 9501-004-002
AOSMITH =T 5 DCBDS0KC_—10
9376-317-003 9376-321-002 9539-492-001 — TEMP. SENSER
MARATHON AOSMITH 9506—474—001D  WIRING DIAGRAM G0 MR, DCBD8OKC_—10

(LOCATED BELOW CYLINDER)

Part # 8533-076-001 6/21

84



Notes

85

Part # 8533-076-001 6/21



Notes

86 Part # 8533-076-001 6/21



Section 6:
Electric Heated
Dryer Parts Data

87



88

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD30, 50, 80KC_-64FN, 400V/3 Phase/50HZ 22KW

T-50
9897-037-001

T80
9897-037-001

Power-Block, 1 Pole

9897-038-001

9897-038-001

9897-038-001

Terminal marker

9558-032-001

9558-032-001

9558-032-001

Terminal-Lug, Solderless

8652-134-002

8652-134-002

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

9545-008-027

9545-008-027

Wire Assy-BLK #1, 11"

8220-064-013

8220-064-013

8220-064-013

Wire Assy-BLU #2, 11"

8220-064-061

8220-064-061

8220-064-061

Wire Assy-BLK #13 8"

8220-057-016

8220-057-016

8220-057-016

Line Filter-EMI

9183-030-001

9183-030-001

9183-030-001

Transformer 250/24VAC

8711-008-002

8711-008-002

8711-008-002

Wire Assy-BLK/RED, 17"

8220-150-003

8220-150-003

8220-150-003

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

8220-151-002

8220-151-002

Wire Assy-BLK/RED, 11"

8220-147-001

8220-147-001

8220-147-001

Wire Assy-BLK/BLU, 11”

8220-147-002

8220-147-002

8220-147-002

Relay, R1-Motor Run

5192-299-002

5192-299-002

5192-299-002

Wire Assy-WHT, 10"

8220-063-018

8220-063-018

8220-063-018

Wire Assy-WHT 9”

8220-063-002

8220-063-002

8220-063-002

Relay, R2-Heat relay

5192-285-004

5192-285-004

5192-285-004

Wire Assy-BLK, 9"

8220-078-008

8220-078-008

8220-078-008

Varistor-Coil Suppressor

9733-003-001

9733-003-001

9733-003-001

Relay, Elements

5192-291-002

5192-291-002

5192-291-002

Wire Assy-BLK, #33, 8”

8220-057-015

8220-057-015

8220-057-015

Curcit Breaker, 3-Pole, 25AMP

5198-215-002

5198-215-002

5198-215-002

Wire Assy-BLK, #34, 36"

8220-061-008

8220-061-008

8220-061-008

Heating Elements, 12KW, 208V

9870-096-006

9870-096-006

9870-096-006

Jumper-Formed

9295-006-001

9295-006-001

9295-006-001

Ninv]jaolv]aolRrlRrlRrlRrlRrlRrlerlRrl~lmrlm,lR,r]R,rlw]Rr]Rr]Rr]Rr]R,]R ]~

Part # 8533-076-001 6/21




89

Part # 8533-076-001 6/21

HLINSOY NOHLY4VYIN
200-128-9/86 $00-£19-9.56
a100-£64-9056 100-z6¥-6£56 HLINS 0.7
_4¥9— 04080900 Qﬂmw_uu_m__.%w_%mm/_
1¥9—0X060d92d
_ — Q|
4¥9—0X0£0d99d nd g5 N8g NN
A L00—C6¥—6£G6 ETN
— /07— 1A
¥9-"0%080800
xz sob8esz-oyee J_lmm Aot < 500-£90-0228 [N N HN $9-"0%050800
2R A ‘e‘ L A9
_|‘_I ,_ _I .8 §10-£50-0228| ,_
_ | 3 y 2 n_ouBomM«“w e _
F = a; i ) |
| sa—HE_ |z | | FTTTO=TI0-0228
[ 4 [ | @ | 05/0£082a
" IWM\ %ﬂm_|| " " z 0O u%umm«uum% " | _
ol == 2L 1L
_ M 5 Il B m 8|s10-150-0228| _ _ _
| ] s =l | e . |
g : - —T55=
_ i 2SSl | ® I & ® ® ® 10 700-0Z1-£806 7 L9 800~ 190-0228 |
| Il ¢ 2 > £00-0c,—g0e 4 o 5% 800~ 190-0228 _
«L 100T£S1-02C8 s o 1 00—-0ZL—¢806 4 i .9 800—190-02¢Z8 I
_ [ ¢ N T .9€ 800~ 1900228 T
200—LL0-1/%6 g = - o B 9% 800~ 190-0228
| ORI < - < —— | = |
13 ! o |5 9y @
_ = Pl [ ex LH £ 5 Y P I 5 _
| e Il |z oo Siigs 22 [2 —a00- L & _
_ ..w. _ _mm S He £20-800-S+S6 m | N>>©m oy @l
| L B\ ¢S | _u_..w% " R (28 [ % ® 200-v£1-2598 _ " & "
( ) g|b< 1 1= F oY I
_ 5 &] __mm AOTT 1 WM wy@ N @9 +Y @ I
. g S N
| 55 e I o[ g : T ¥ |
| e i i - BE o e e o
_l |||||||||||||| |_ “ ¥00—810—-9598 8 — O@O 1 _m " _ w _
o a AL — !
1| 100—S¥0—¥S06 ﬁ_z w _ © _
& a9 et 29 O
~ _ X L4 a T AESIEN Q0=050-5816 O@O T I i |
_\ | - Ll |.2z vl0oE e W 7] i [ g |
g g _ :%MNNXNMMMQ < s = ¢ agMg m 5°| .8 910-750-0 O@O € W | | @ @ 1y @ |
2 m|s(9 m B _h._Emn;anEmn.ws T S © .2¢ ¢ ayxg = %2 LTS cio-v90-0228 ¢ 3 100-££0-L686 I_ L |
R [WWSLiexuge Tl =280z P R edivTesmesse . . . Ul o _—_—_—
NO¥9—""0X(08/05/0¢)dg2d 50
_ _ 200—-962-¢61G | £00-GLZ—861G | ¥00-960-0/86 | MEE | Ve | D4
€£1=810=C¢0L9 INLVNHOINI ¢00—-96¢—¢61G | £00-GL¢-861G | G00—-960-0/86 | WIBC | V¢ | dd
¢00—16¢—¢61S | ¢00-S1¢-861S | 900—960-0/86 | MWICC | VST \E}
M 0 %10 U-F4 B CU-LY| W Z | Ve | TIAON

S31143d0dd TYORILO3T3




Notes

90 Part # 8533-076-001 6/21



Section 7:
50Hz
Dryer Parts Data

91



92

DCBD30.50.80KC_-39 230VAC 1 PH 50Hz

Key Description T-30 T-50 T80 QTY
Motor 9376-311-004 9376-317-004 9376-317-004 1
Pulley 9453-169-009 9435-169-014 9453-169-009 1
Strip Terminal Marker 9558-029-004 9558-029-004 9558-029-004 1
Wiring Label-Schematic/Diagram | 9506-496-001 9506-496-001 9506-496-001 1
Switch Assembly-Air flow 9801-095-002
Bracket-Airflow switch 9029-174-002
Switch Micro 9539-461-009
Orfice Main Burner, #32 9425-069-009 2
Orfice Main Burner, #32 9425-069-009 3
Orfice Main Burner, #30 9425-069-002 4
LP Kit 9732-102-019 9732-102-021 9732-102-022 1
Overlay-Trim Lower door 9435-016-004 9435-016-005 9435-016-005 1

Part # 8533-076-001 6/21




6¢— 0H08AQ80Ad
6¢— 0OHO0SQ90d
6¢— 0HOZA80od

(¥3GNMAD MO138 @3LYO0T)

WVHOVIA ONIHIM

(13NVd Y3IMOT AONIH3E)
HOLIMS d00d
30IN43S H3IMOT

L00—26¥—6£56

nlg

V100—96%—90G6

HLINSOVY

200—-12¢—-9.56

6¢—_0H080800
6¢—"0H0S0800

93

NOHLVIVYIN

¥00—-L1LE—-9.$6

= = HLINSOV Y
Y3SNIS dW3IL 900-£90-00¢8L =318 8-n8 900—/0Z—9/G6 0+0—652-9.£6 N .09 7£0-£90-0228 600— L9Y—6556
Z00—500- 1066 ._m_z<M_m_w77___o_._mwOoo%_Iw<m_v 1v1SOWy3HL NOHLVHVIA 4 HOLIMS
= Xz S00-9/T-0+98 LS 9004 dWNILYIAO  YO0-LIg-9L56 ¥3IdAVA HIV
££0—05 L —C598 Y31GNNL 6£-"0H0£A800
3K mmm
£20-800-5bS6 = mm T reparery 7T ci-Nug Dii&w
lor=nyol TV — — — — /1171 “1 oo0o-sgo-ogeg -~ — — —— ——— — —— | |~ = = A
_m — 1ZW_Q _ Nmoumm.w.wm_uum _I 200-662—-261S [TV] 39 _
_ w_ _ Mﬂm _ .6 200—9%1—-0228 NGME l AL/_—W_ W__H__ g @ =19 _
| 5/ —1s&r | [ .6 100-9¥1-0228 Quyg U5 Flhax [
T 200—-6.9—L796 Ho® _ V] 0
| 8 | z00-s90-0zze =88 | o BB mr THM THM 18 - |
| Q Lr | n1g/>n8 e | o 2 = i | <2 _
M WOD T TIHMo | N R—
ER
= it B~ (L N o< 82|
4 _ ° o = =
| we INES | WNUILINI LNOHLIM & 53 .2/1-8 0g¢—100-0zeg  038/X18 N0V L e | 8 N8 m - |
_ mm N _ mwsh_mmmww.@._. s_m | 9¢ .t/1-9 1£€g—-100-0zzge M8 3 . = e r m _
o [#] |
_ a8 _ |6 ol oz | m _ Mm Il e g m ° too-zai—zces | |
_ _ 100-slo-Livs SERBE | 2 | Ltdl O g N ] 1
17| &= AVIdSId S lefs 29 1] S 8 = o
38l d anv 904 3 | g2lEl °° WOD ™ 3 | NAooumomuﬁvmm S
¢ L ° |n OSH ¥3NYNG) [T
_ 1 (83770481800 _ Hd 1 ZHOS _ ¥3v3uE 1IN0 B I visoms3nL |3
£20-800-S¥56 AYNYIINI HLIM [= @ |0 LNA—IH a
Lo 11 N NO&C L T3S ONNOES HIWHOASNVAL [§ e[S |_ g
e e A A IS p— N
1INV INOYA il - i 3 00200ty 86
8/1—810—201l9 JAILVWHOANI T 5 300819313
(13Nvd ove) £20-800-5¥56 Mld Tk T 0 = MYVdS
_ AT T AT TN AR N _
[TON31041INOD 050800 L00—£61-.G86 I 5 %
05/0£0800 100-261—L586 T34 S ——
NTVA SYO _ﬁo Nyg JOSN3S

ELAE!

Part # 8533-076-001 6/21




Notes

94 Part # 8533-076-001 6/21



